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30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -46.92 dBm -33.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -46.81 dém -33.81 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59168 GHz -47.10 dBm -34.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.69202 GHz -47.19 dm -34,19 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,97031 GHz -45,81 dBm -32,81 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05699 GHz -45,72 dBm -32,72 dB
3.000 GHz 2.000 GHz 1.000 MHz 8.88526 GHz -41.37 dBm -28.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89693 GHz -41,39 dBm -268.3% db
9.000 GHz 13.000 GHz 1.000 MHz 10.64954 GHz -40.65 dBm -27.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65079 GHz -40.72 dBm -27.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66580 GHz -33.73 dBm -20.73 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.64939 GHz -33.58 dBm -20.58 dB
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3.000 GHz 9.000 GHz 1.000 MHz 6.59492 GHz -41.39 dBm -28.39 dB
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30.000 MHz 1,000 GHz 1.000 MHz 961.46177 MHz -46.83 dBm -33.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 942.07146 MHz -46.86 dBm -33.86 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.56777 GHz -46.96 dBm -33.96 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59127 GHz -47.05 dBm -34.05 d
1,920 GHz 3,000 GHz 1.000 MHz 2.95268 GHz -45,77 dBm -32,77 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04584 GHz -45,67 dBm -32,67 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98742 GHz -41.16 dBm -28.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98792 GHz -41.42 dBm -28.42 db
9.000 GHz 13.000 GHz 1.000 MHz 12.44532 GHz -40.75 dBm -27.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.47932 GHz -40.71 dBm -27.71 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 857.23888 MHz -46.97 dBm -33.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.15682 MHz -46.88 dBm -33.88 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61730 GHz -46.96 dBm -33.96 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.47835 GHz -47.19 dBm -34.19 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.99334 GHz -45.,40 dBm -32,40 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07283 GHz -45.46 dBm -32.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 8.80676 GHz -41.17 dBm -28.17 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94442 GHz -41.40 dBm -28.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.47182 GHz -40.76 dBm -27.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63780 GHz -40.75 dBm -27.75 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66130 GHz -33.68 dBm -20.68 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.65239 GHz -33,54 dBm -20.54 d&
—_— —
\ T ) w \ | ] w

Highest Channel / QPSK

Spe: n
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvaPwr
Limit fheck Pals
-10 ddfR—FPLRIOUS | INE ARS PARS
| SPURIOUS_LINE_ABS
-20 de:
-30 de
-40 dBm - —— S Y
e i i
-60 de:
-70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 816.03448 MHz -47.02 dém -34.02 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.57154 GHz -46.94 dBm -33.94 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96491 GHz -45.52 dBm -32.52 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.53342 GHz -41.40 dBm -28.40 dB
2.000 GHz 13.000 GHz 1.000 MHz 12.47482 GHz -40.72 dBm -27.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.64689 GHz -33.70 dBm -20.70 dB
J1 ] ) wa
Date: 31.JAN.2024 03

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 25/ 15MHz

= ||| spe ¥
Ref Level 0.00 dem  Offset 12.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB — AP MY 40 dem Aol N
Dttt T T A e e Mt
iy T it
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -46.92 dBm -33.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -46.896 dBém -33.86 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -46.52 dBm -33.52 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59379 GHz -47.02 dBm -34.02 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,97031 GHz -45,80 dBm -32,80 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06887 GHz -45,56 dBm -32,56 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92642 GHz -41.31 dBm -28.31 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94442 GHz -41.46 dBm -26.46 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -40.77 dBm -27.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64229 GHz -40.76 dBm -27.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.65480 GHz -33.67 dBm -20.67 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.65589 GHz -33.58 dBm -20.58 dB
—_— —
)i [ )i W
L JL ) L JL J
D: 13:34:3 31.JAN. 202 13:35:54
Spe: n BVI"
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvaPwr
Limit fheck Pals
i PURIOUS J INE_ABRS ARS
-10 déRR—F -
| SPURIOUS_LINE_ABS,
-20 de:
-30 de
-40 dBm v = ]
. I P — T
-60 de:
-70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -46.88 dBm -33.88 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.59295 GHz -47.14 dBm -34.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94260 GHz -45.78 dBm -32.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.53542 GHz -41.25 dBm -28.25 dB
2.000 GHz 13.000 GHz 1.000 MHz 12.46682 GHz -40.80 dBm -27.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66489 GHz -33.72 dBm -20.72 dB
J1 ] ) wa
Date: 31.JAN.2024 03

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0.00 dem  Offset 12.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
o s o] AT || Y.L L P
e N e P e s it T P A P e
oy ponflass s
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 908.62319 MHz -46.86 dBm -33.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 842.69615 MHz -46.97 dBm -33.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62990 GHz -46.91 dBm -33.91dB 1.000 GHz 1.840 GHz 1.000 MHz 1.47037 GHz -47.17 dBm -34.17 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.93936 GHz -45,89 dBm -32,80 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.06275 GHz -45,65 dBm -32.65 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99742 GHz -41.28 dBm -28.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90942 GHz -41,33 dBm -28.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63230 GHz -40.48 dBm -27.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64079 GHz -40.72 dBm -27.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66130 GHz -33.,48 dBm -20.48 db 13.000 GHz 19,500 GHz 1.000 MHz 17.65339 GHz -33.79 dBm -20.79 dB
—_— —
)i [ )i W
L JL ) L JL J
D: az 31.JAN. 202 13:39:49
Spe: n BVI"
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvaPwr
Limit fheck Pals
i PURIOUS J INE_ABRS ARS
-10 déRR—F -
| SPURIOUS_LINE_ABS,
-20 de:
-30 de
-40 dem - . pa Y e,
MWM"‘" St o
-60 de:
-70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -46.20 dBm -33.90 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.61562 GHz -47.02 dBm -34.02 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94260 GHz -45.61 dBm -32.61 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88343 GHz -41.39 dBm -28.39 dB
2.000 GHz 13.000 GHz 1.000 MHz 12.60580 GHz -40.73 dbm -27.73 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66439 GHz -33.70 dBm -20.70 dB
J1 ] ) wa
Date: 31.JAN.2024 03:41:06

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz 2.5ppm

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0091
40 Normal Voltage 0.0020
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0091
0 Normal Voltage 0.0037

PASS
-10 Normal Voltage 0.0034
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number 1 AB-29 of 29
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG3D1840-01B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod. QPSK

16QAM 64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB Full RB

Full RB

Result

Middle CH

4.72

5.71 6.20

PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum k2 Spectrum 2
Ref Level 30.00 GBm  Offset 1160 & Ref Level 30.00 GBm  Offset 1160 &
= _Att 30 e AQT 2ms ® RBW 20 MHz = _Att 30 e AQT 2ms ® RBW 20 MHz
@153 view @153 view
-~ i
0.1 0.1 -
S
001 001 =
b X,
§ \
1E- r 1E-
iy i
A
|
E-04- IL E-04, k
‘ :
160 - 160
\ ‘l
CF 836.5 Miiz Aean Pwr + 20.00 dB CF 836.5 Miiz Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% 0.01% | Mean | Peak | Crest | 10%% | 1% | 0.1% | p.0100
Trace 1 [ 23.27 dBm 28,40 dbm 5.21a8 .38 dB 4.06 dE 2.72 dB .04 db Trace 1 [ 2224 dBm 28 54 dbm 6.31 a8 3.01d8 4.84 dB 5.71a8 6.02 a8
| EERREEE N [ BERRERE N

LTE Band 26 / 15MHz / 64QAM

N/A

Middle Channel / Full RB

(Spocum ) o
el 30.00 GBm  Offset 1160 &
= att 30de AQT 2ms ® RBW 20 MHz
@153 view
e
01 o
001
1E- -
i
|
E-04- L
. |
CF 836.5 Miiz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 2128 dBm 28,41 dbm 7.13a8 3.07d8 5.07 dE £.20 db .70 db
HERREEcED o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.22 1.22 3.04 3.02 4.88 4.91 9.81 9.76 | 14.35 | 14.44 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.22 3.02 4.89 9.84 14.38 - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m . m L
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 30 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1.1ms @ VBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.70 dBm Mi[1] 16.11 dBm
2 836 :ulz)‘:'.wrw"\‘u‘w; - " 836.1 h‘r‘u‘!”!‘;
R W . 26.00 ¢ . 26.00 ¢
. Pkt VY 1.228000000 MHz oa et e 1.225200000 MHz
Q factor 681.1 Qfactor | 682.4]
o 0 des { e
Ty
10 df -10 di —
-20 s Y -20
§ Y v ,‘ T S A
it T s ey
-a0d -30 o
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.3266 MHz 17.73 dbm ndB down 1.228 MHz ML 1 6361056 MHz 16.11 dBm ndB down 1.2252 WHz
TL 1 835.8874 MHz -8.03 dBm ndg 26.00 dB T 1 35,6618 MHz -10,09 dBm ndg 26,00 dB
T2 i 837.1154 MHz -8.82 dbm q factor 681.1 T2 i £37.107 MHz -9.97 dém q factor 682.4
L JU J - L JU -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

l )|

- im 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
EEEY 19.01 dBrm mi1] 18.71 dem
11 37,4 M M 96.17630 M
. T B37.50110 Mz - o 53617630 Mz
} FRSPRN P B LA 26.00 dB Ao e o i Bt 26.00 dB
10d N Bw 3.045000000 MHz| 10 d | - v (\ 3.027000000 MHz|
Q factor 275.0 Q factor 276.2
o 0 d8:
hi
10 df -10 d e
Al e M My 0 20, n, s
i Rl LAY (e
-a0d -30 o
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 837.3811 MHZ 19.01 dém ndp down 3,045 MHz Ml i 636.1763 MHz 18.71 dém ndp down 3,027 MHz
TL 1 834.9775 MHZ -7.91 dBm nd8 26,00 d8 1 1 834.9835 MHz -6,98 dem nd8 26.00 d8
T2 i 838.0225 MHz -7.13 dém q factor 275.0 T2 i 838.0105 MHz -6.12 dém q factor 276.2

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L Il

trum - um -
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.42 dBrm mi1] 15.93 dBm
. » B36.73000 MHZ - 835.23100 MHZ
R B AP 26.00 dB nds 26.00 dB
. Wl ARty +.885000000 MHz - A b A By e, 1.915000000 MHz
Q factor \ 171.3 i Q factor \ 169.9
] : } 0 da: -~
] E i
10 df F =10 di 5
f \ |
-20 dBm— e e PR w
Ao v W e A
-an d
40 dBmv
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.73 MHz 16.42 dom nd@ down 4,885 MHz [ 1 £35.231 MHz 15.93 dem nd@ down 4,815 MHz
T 1 834.052 MHz -9.82 dam nds 26,00 d8 T 1 B34.027 MHz -10.59 darm nds 26,00 d8
T2 1 838.938 MHz -9.83 dBm q factor 171.3 T2 1 B3B.938 MHz -9.83 dBm q factor 169.9

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum 2 i
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 19.25 dBm Mi[1] 18.20 dBm
2 5400 MHZ| - [ 834.1820 MHz
= P YRR T RSN ERNEIEr L ST 26.00 dB < Ao A, e LB A .00 d8)|
10 Pl By i, 9.810000000 MHz 10 / " ey i e “)""v\“ 9.770000000 MHz
[ Q factor 85.3 ] Q factor 4 a5.4]
| L
o 0 de:
| 13
10 I 10 d +
i |‘
e VI (TP rY e, i sl n".\ s 20 dery - " '\r* 'I'Jq'm
v | * Sias g
bt T L M T
-a0d -30 df
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 836.54 MHz 19.25 dbm ndB down 961 MHz ML 1 34,162 MHz 18.29 dem ndB down 9,77 Whz
TL 1 831.545 MHz -5.49 dBm ndg 26,00 dB T 1 31,625 MHz -7.95 dBm ndg 26,00 dB
T2 i 841.355 MHz -7.95 dém q factor as.3 T2 i 841,365 MHz -6.44 dém q factor 5.4
L JU ] - L JU ] -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 11,60 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.33 dBm Mi[1] 17.77 dBm
. 'f, N ||:\|u.z,\:'nr\"\‘\|‘\; - [ N ||:\?J|lz,\hnr\”\‘u‘\;
N W 26.00 ¢ N n ne 26.00 ¢
. Pl daaaatl et -"V‘Q/DF““‘W"WV-\ 14.356000000 MHz - P L kit st i 14.446000000 MHz
| Q factor ‘I 57.8 i Q factor 572.7
o 0 d8: E {
10 df 10 d - |Ll
'?L?ﬁl.‘\»«v‘lk e .».mM Bt by " e : R M
v i by b HARI Y L
~30 df !33@“" W‘l!.ll“u
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 830.266 MHz 17.33 dém nd@ down 14356 MHz [ 1 £32.964 Mz 17.77 dem nd@ down 14,446 MHz
T 1 829,307 MHz -6.68 dBm nd8 26,00 d8 T 1 £29.307 MHz -11,98 dem nd8 26,00 d8
T2 1 843.663 MHz -7.92 dbm q factor 7.8 T2 1 £43.753 MHz -9.27 dbm q factor 57.7

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum - -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.62 dBm Mi[1] 16.99 dBm
2 836.59790 MHz - pa 836.67380 MHz
N ndB 26.00 d8| A n " PP P .00 dB
o ol ety 1.225200000 MHz - A e A A AN 3.021000000 MHz
Q factor 682.9 I Q factor 277.0
o 0 de:
{
10 d / -10 di
-20
o . 2 AWMy,
A Yy RVAA AL AL il Y
e J . bl
40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.5375 MHz 15.62 dbm ndB down 1.2252 WHz ML 1 6366736 MHz 16.99 dem ndB down 3021 MHz
TL 1 835.8902 MHz -10.51 dém ndg 26,00 dB T 1 835.0015 MHz -2.30 dBm ndg
T2 i 837.1154 MHz -10.85 dém q factor 682.8 T2 i 838.0225 MHz -10.11 dém q factor
v J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum &3 im &3
Ref Level 30.00 dém  OFfset L1.60 0B @ RBW 100 Wz Ref Lavel 30.00 dBm  OFfset 11.60 0B & RBW 300 khz
o att 08 SWT 1ms @ VBW 300 kHz  Mode Sweep o At a0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19K Max [0 17 Max
GHEY 15.25 dBm M) 16.80 dBm
#37.70900 MHz B37.6590 MHz
2 2 "
2 nally 26.00 dB) =@ R A .00 By
- AR Al A A B e Ay 1.895000000 MHz - / Skl LR A A e T 9.850000000 MHz
T Q factor 171.1 / Q factor 85.0
i} 0 da ’
10 df 10 d [
20 ¥ )
" \ #,. I
J' N i
Mo e L0 AP iy o0 " i ALl
i Y Rt '
40 dBm -40 dBm:
-50 -50
60 d -60 df
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
M1 T 837.708 MHz 15.25 dBm nd down 695 MHz ML 1 637.658 Mz 16,89 dem nd down 385 Mz
T 1 834,052 MHz -10.38 derm nds 26,00 d& 1 1 B31,565 MKz -11,31 dBm nds 26,00 d&
T2 1 838.946 MHz -10.22 dém Q factor 171.1 T2 1 841,435 MHz -8.81 dém Q factor 8s.0
e e

Middle Channel / 15MHz / 64QAM

N/A

Spectrum & 2
Ref Level 30.00 cbm  Offset 11,60 db @ RBW 300 kiz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 17K Max
mi1] 15.64 dBm
5.3610 MHZ
. .
2 1 nds 26.00 dB
_ ol g VR F‘w”m\awuwd‘w 14.386000000 MHz
T Q factor 50.1)
o T
10 i
I
-20 ﬁ
NI b portdomendy o
W M
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 835.361 MHz 15.64 dom nd@ down 14,366 MHz
T 1 829.277 MHz -10.53 darm nds 26,00 d8
T2 1 843.663 MHz -12.21 dBm q factor 58.1
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.70 4.47 451 9.05 8.99 | 13.45 | 13.39 - -

Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.72 - 4.49 - 8.99 - 13.39 - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

L JU

m - m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o6 & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.40 dBm Mi[1] 16.26 dBm
w1 B36.68180 MHZ B36.04570 MHZ
20 - 20
- - A OCE BY 1.080909091 MHz _ 1.096503497 MHz
IR Y B 2 - L i .
wd 10d
o : v 0 da: T
w0 / . 0 |
Nl W \
PN LN Ve ol
N A = . -
]
-an d At
40 dBmv
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.6818 MHz 17.40 dém [ 1 £36.0457 MHZ 16.26 dem
T 1 835.95175 MHz 10.72 dam oce Bw 1.090909091 MHz T 1 835.95734 MHZ 10,49 dam oce Bw 1.095503497 MHz
T2 1 837.04266 MHz 12.18 dBm T2 1 B37.053BS MHz 10.01 dBm

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

il m il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
™Mil1] 18.63 dBm mi1] 17.81 dBm
. 1 B37.06340 MHZ - [ B36.34420 MHZ
If‘ Vo f s ,—wuw.-\',!m;lhur\—\_’t\(»\_i_ 2.727272727 MHz [ S B TN TN 4 296703 MHZ,
T/ ’ - e
wd i 10d
f | / \
o I 0ds : -
J I
10 d 10 df - -
Kl "
ragraapda™ AT Ly i al b Yy )
- e j“\ihjﬂm L o )
-an d a0 d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.0634 MHz 18.63 dém [ 1 £36.3442 MHZ 17.81 dem
T 1 835.13935 MHz 12.46 dBm oce Bw 2727272727 MHz T 1 835.15135 MHZ 11,51 dam oce Bw 2.703296703 MHz
T2 1 837.86663 MHz 12.15 dBém T2 1 B37.85465 MHz 10.64 dBm

L )

trum 532 5 v 532
Ref Level 00 dBm  Offset 11.60 d& RBW 100 kHz Ref Level 00 dBm  Offset 11.60 dB & RBW 100 kHz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.60 dBm Mi[1] 15.36 dBém
=0 i oce 4 A75epa426 Wi = occ 4 515451 M
N . oc B 475524476 MHZ, T yoc B 515484515 MHZ,
' friim, S g A 7&»-,“,..%;“” AT S SN
wd 10d
i | |
o 0 de: -
/ L
10 d -10 df t
-20
F ey T 3
W N a. ey
" " e Nori A .
ke
-40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 834.562 MHz 16.60 dém [ 1 B35.871 Mz 15.36 dem
T 1 834.27223 MHz 10.92 dam oce Bw 4,475524476 MHZ T 1 834.24226 MHZ 11,61 dam oce Bw 4.5154B4515 MHZ
T2 1 838.74775 MHz 11.76 dBm T2 1 B3B.75774 MHz 10.20 dBm

TEL : 886-3-327

-3456

FAX . 886-3-328-4978

Page Number

: A7-7 of 26




ssamonias. FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

=

Ref Level 30.00 Gém  Offset 1160 b e RBW 300 khz

ko Att 0de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 19K Max
™mM1[1] 18.93 dBm
" M1 835.6210 MHz
- ST RETTIEYET TP S EPITIPI o T:rc1 VI 15‘- 9.050949051 MHz
10 ¢ ] }
o !
10 df f ‘I
ot mmnﬂ Y NP
BLL AT T

=

RefLevel 30,00 dBm  Offset 11.60 OB e RBW 300 kHz

e At a0dE SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
[0 37k Max
[EEEY 18.41 dBm
- " 8346220 MHz2
Aatts A e s b R, o B.991008591 MHz
4 b l
10 f 1
! )
0 da 7 I
10 db i

B i e e

-30 df

-40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 835.621 MHz 18.93 dbm ML 1 534,622 MHz 18.41 dem
TL 1 831.9845 MHz 14.74 dBm Occ Bw 9050949051 MHz T 1 832.0045 MHz 12,90 dBm Occ Bw £.991008991 MHz
T2 i 841.0355 MHz 13.63 dém T2 i 840.8955 MHz 12.82 dém
L JL

2 2
Ref Level 30.00 cbm  Offset 11,60 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.65 dBrm mi1] 16.45 dBm
- B g i
T1 " g B 3.456543457 MHZ, icc By MHZ,
P e Al e L e e + gt Al e A a1
1 10d
7 T f T
| |
o T I 0 da: T
I | f 1
10 df T Y -10 df
20 o J‘l l'w T 20 / “&\
st g e WL IR e, 5 . iy i
.:g'éku:«‘u el T ey . g A A
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.428 MHz 17.65 dom [ 1 B35.481 Mz 16.45 dem
T 1 829.8167 MHz 12,49 dBm 0cc Bw 13.456543457 MHz T 1 29,8167 MHZ 11,39 dem 0cc Bw 13.396603397 MHz
T2 1 843.2732 MHz 11.37 dbm T2 1 £43.2133 MHz 10.35 dbm
L JLU
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

2 2
.00 GEm Offset 1160 dB @ RBW 30 khz Ref Lavel 30.00 dBm  OFfset 11.60 0B & RBW 100 khz
08 SWT  1lms e VBW 100kH: Mode Sweep o At a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19K Max [0 17 Max
CETEY] 16.02 dBm GHEY 17.11 dBm
2 836.74340 MHz - " #37.54900 MHz
= c B 1.093706294 MHz, B ) saps Yo 2.721278721 MHZ
T T e A e fflmet et 42
10 ¢ 10 o
/
o : 0 da: -
/ | 4
10 df { - 10 db J'J
20 : y -20 :
r T
A e - , NTHIN EPER TN, SAN
o M e fvcan, A ’?urhl' Sk Ly n;‘nﬂ"t‘"\q,\f
W i -
40 dBm -40 dBm:
-50 -50
-60 df -60 df
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
ype | Ref | Trc ~value -value unction unction Resu vpe | Ref | Trc ~value ~valug unction unction Resu
T Ref | Tr X-val ¥-val Functi Function Result T Ref | Tr %-val Y-val Functi Function Result
M1 T 836.7434 Mz 16.02 dBm ML 1 637.548 Mz 17.11 dem
T 1 83595455 MHz 5.42 dam oce Bw 1.093706294 MHz T1 1 835.15135 Mhz 10,02 dem oce Bw 2721278721 MHz
T2 1 837.04825 MHz 8.99 dBm T2 1 837.87263 MHz 10.30 dém
L JU ] e L JU ] ) vo

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum 2 2
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o At I0de ST 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 14.52 dBm Mi[1] 17.30 dBm
. 838.47600 MHZ - B37.8190 MHz
- occ Bw +.495504496 MHZ| - Y occ By 8.991008991 MHz|
hi A Rtk st S e F
0d TAT) PO IR W S o i PV o SRURTE SR Pt e
/ \
o 0 de: - .
I
-10 df ‘ =10 di
! !
20 i -20 |
. f / M i iy fvn ookl
i 'u'-"\l RN AL P ALY Lol iy il ety Jul
il i . v 4
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 838.478 MHz 14.52 dom [ 1 £37.818 MHz 17.30 dem
T 1 834.26224 MHz 10.26 dam oce Bw 4,495504496 MHZ T 1 832,004 MHZ 9.20 dBim oce Bw 8.991008991 MHz
T2 1 838.75774 MHz 9.99 dBm T2 1 B840.9055 MHz 10.57 dBm
L JU ] e L JU ] e

Middle Channel / 15MHz / 64QAM N/A

_—
Ref Level 30.00 dBm Offset 11.60 dB & RBW 300 kHz
le Att 30 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100
(@ 19k Max
M1[1] 15.19 dBmy|
. . 5.6310 MHZ
- ¥ oce Bw 13.396603397 MHz
wd et et brn i s A b bt 2
/
o i
d g
10 +
-20 H \1.
ahustu i Ay Wpol ], m
il i Fiak B =
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 835.631 MHz 15.19 dém
T 1 829.7857 MHz 9.67 dam oce Bw 13.395603397 MHZ
T2 1 843.1833 MHz 8.94 dBm
L JL ] e
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
S6L Count 100,100 ESGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGUECHBEKARS_ PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS
20 gine —PPURIOUS | INE_ABS P A 20 dbime [K\ 5
10 dem f \ 10 dBm: / i
ode | H 0 dBm H ;
-10 dBm i -10 dBm.
SPURIOUS_LINE_ABS '[ J
20 dam Ty -20 dBm
.30 dBm | -30 dBm— Y
-40 dem ’/ ﬂ. 40 d h‘rj \*\q
-50 dam [ L"\\“ 0 oem q -
B P R I pee W \\,,J.\““‘""“ N
=BT Hem -60 dem =
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -51.12 dém -38.19 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75524 MHz 22.62 dBm -7.38 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.03 dBm -12.03 dB 543,000 MHz 850,000 MHz 20.000 kHz 540,00050 MHz -19.25 dBm -6.25 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,25275 MHz 22.29 dBm -7.71 d& 550.000 MHz 860,000 MHz 100.000 kHz 850.13487 MHz -51.61 dbm -38.61 dB
—
il J ] il [ ]
Date: 31.JAN.2024 03 03:51:4%

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm i ™ 10 da‘lr. \
. [ 1 N
° I \ o 1
-10 dBm : -10 dpm
SPURIOUS_LINE_ABS | \
-20 dém \ 0 dBm
-30 dem Vv 1 2
A ert? 1
-40 dBm / -40 dBm Lw \
50 dem . -50 dBm =
I A B g e
0tem 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -32.57 dém -19.57 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.22178 MHz 14.86 dBm -15.14 dB
823.000 MHz 824,000 MHz 20000 kHz 823,97053 MHz -32.11 dBm -19.11 dB 840,000 MHz 850,000 MHz 20.000 kHz 243 0054 MHe 2121 dom 21 ds
£24.000 MHz 526000 MHz 100.000 kHz 824.46553 MHz 14.54 dBm -15.46 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -34.12 dBm -21.12 dB
Y
i 1 r3
Date: 31.JAN.2024 03:44:03
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P fli 20 chine ﬁ\ s
10 dBm L 10 dBm |’ -
|
o dd [ \‘ 0 dBm j
-10 dem ! -10 dBm
SPURIOUS_LINE_ABS ‘[ j
, ) 20 dB
20 dem i m—
-30 dem i \k
40 dem "}JAL\ \H.
-50 dem Ir'f - .
b
e ~ /W'ﬂ M
i s S n.!’M ) ] s
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,33207 MHz ~52.00 dém ~30.00 d& 000 MiE | B45 o0 Wiz 100,000 Kiz TR 2118 cBm —aﬁl
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -27.67 dBm -14.67 dB 549,000 MHz 850,000 MHz 20.000 kHz 34900050 MHz 2299 dBm 590 de
£24.000 MHz 526000 MHz 100.000 kHz 824.26074 MHz 21.98 dBm -68.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -51.84 dBm -38.84 dB
S
Y
I L i 1 B2
Date: 31.JAN.202 03 03:52:46
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine 8
10 dBm { T 10 denf ‘\
0 dB / 1 0 UBJ 1|
|
-10 dem - | -10 :ILn-
SPURIOUS_LINE_ABS | \
-20 deém ’ﬂﬂian— L._,‘\\
-30 dém “"‘ﬁ -30 dBm
- M
40 dem - L.,—"‘"‘M -40 dBm .]k\
.-'/J
-50 dBm -50 dBm
»—-“"ﬂ” ]
S M ‘“"—v—
s0-ten 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -36.46 dém -23.46 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,59940 MHz 13.36 dBm -16.64 dB
523.000 MH2 | B4.000 MHz 20.000 kiz 823,54186 MHz -34.58 dbm -21.58 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.59 dBm -11.59 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.58841 MHz 13.86 dém ~16.14 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -35.17 dbm -22.17 dB
Y
i J1 i
Date: 31.JAN.2024 03:45:01

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-11 of 26




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D1840-01B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 d& Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f\ 20 gbine ["\ s
10 dem i ¥ 10 dBm: { \
0dB lll 0 dem #
-10 dém -10 dBm—
SPURIOUS_LINE_ABS L j
-20 dem V\ -20 dBm
-30 dBm f \ -30 dem {' ,\
-40 dem “f“\ -40 df "H”‘J '\
-50 dam -‘,vh\w -J0Ygm
S -\«.‘p.u...mw’lw ,./r,[ \ —d
#0-dlo = 60 dém “‘wlk e
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,90010 Mhz 52,60 dem ~39.90 db 547000 MHz 849,000 MHZ 100,000 kA2 84872027 MhZ 20,20 dBm .71 B
£23.000 MHz 824,000 MHz 20,000 kHz 82397453 MHz -31.85 dBm -18.85 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.85 dBm -12.35 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.24276 MHz 20.61 dem -9.39 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -54.10 dbm -41.10 dB
S
Y
r [t N 1 7]
Date: 31.JAN.202 03:57:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Line SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem f.' 10 dBr"."'""“"’“\
ode / \l 0 uaJ \
-10 dBm : \ -10 dpm .
SPURIOUS_LINE_ABS \
20 dem I 20 dpm
| |
-30 dBm { o dem M
40 derm 7 40 dBm LN
"’Lm‘m" N
S
-50 dBm —7 -50 dBm ~
’,,,—JP'/ \\\Mk
erdetr 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz 41,11 dem 2811 dB 847.000 MHZ 849,000 MHZ 100 000 kHz 847 87213 Mz 12,49 dbm 7.51 08
523.000 MH2 | B4.000 MHz 20.000 kiz 823,55385 MHz -39.25 dbm -26.29 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,14635 MHz -30.43 dBm -17.43 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.34565 MHz 12.48 dém ~17.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.09 dBm -25.09 dB
T
i J1 i
Date: 31.JAN.2024 03:56:55
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

: 31.JAN.2024  04:05:05

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm [. . o m\ e
0 dBi [ dBm: T
-10 dam T -10 dBm I\
SPURIOUS_LINE_ABS ’
-20 dem -20 dBm
J‘ w\“
-30 dBm -30 dem
M,wmmij k“'\\
-40 dem 40 dem
//_/ﬁ -
-50 dam -50 dem
]
,_,-"’“’H’ \.____L
-60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz | || Start 846.0 Mnz 3008 pts Stop 860.0 Mz
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1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.90 dBm -31.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -41.88 dbm -28.88 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70457 GHz -42.48 dBm -29.48 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D1840-01B

LTE Band 26 / 3MHz
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.58299 MHz -57.70 dBm -44.70 dB 30.000 MHz 815.000 MHz 100.000 kHz 797.75561 MHz -57.57 dBém -44.57 dB
860,000 MHz 1.000 GHz 100.000 kHz 962.04932 MHz -57.37 dBm -44,37 dB 860,000 MHz 1,000 GHz 100.000 kHz 949.31356 MHz -56.97 dBm -43,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.30 dBm -32.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.03 dBm -32.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -42.16 dBm -29.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -42,17 dBm -29.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20277 GHz -42,31 dBm -29.31 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72757 GHz -42.49 dBm -20,49 dB
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Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 809.87329 MHz -57.74 dBm -44.74 dB
260.000 MHz 1.000 GHz 100.000 kHz 978.09730 MHz -57.37 dém -44.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -44.99 dém -31.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42.14 dbm -29.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90777 GHz -42.,39 dBm -29.39 dB
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